
1 Pantoprazole injection 40 mg

2 Paracetamol Ampoule 150 mg

3 Paracetamol IV

4 Rantac injection

5 Vitamin A + Vitamin B1 + Vitamin B2 +
 Vitamin D3 + Vitamin B5 injection

6 Dexamethasone injection

7 Hydrocortisone injection 100 mg

8 Methylcobalamin 500 mcg

9 Ondansetron injection

10 Diclofenac injection 50mg

11 Noradrenaline 

12 Tetanus Vaccine

13 Noradrenaline injection

14 Atropine Sulphate injection

15 Sodium bicarbonate injection

16 Potassium chloride injection

17Hyoscine butylbromide injection 10mg

             Injection


